SPEED SPEED 400

OEMSHIP +919495961664



SPEED SPEED 400

36TADDEY | KIT GASKET ENGINE
TA511017 |GASKET HEAD CYLINDER

TAS11018 |GASKET COVER HEAD CYLINDER

TAS21000|GASKET BLOCK CYLINDER

TA541214 |GASKET COVER MAGNETO OUTER

TAS41205 |GASKET COVER MAGNETO

TA541204 |GASKET COVER CLUTCH

36

2g 28
I
- - -
28w 27 27
- 28 28
30 » 30 3 0

1. Crankcase RH

Sr.
No.

1

10
S & ' 11

12

13

Part No.

36TA0061

TA541228

TA561208

LDB00020

TA541226

TAS551006

TA501036

JES531001

LPB00011

JF541016

TA541043

LBB00012

KEBB2512

Description

Crankcase Assly Rh

Bearing Needle

Sedl Qil

Washer 12.5X24X0.8T

Spring Torsion

Shaft Assembly Clutch

Engine Assembly (Non Serviceable)

Ball Bearing-22X56X 16

Bearing Ball 1d17X0d40Xt12Xc3

Nozzle

Plate

Screw Pan Cross-M6X 1X110X precoat

Circlip Interna

OEMSHIP +919495961664

QTY.

[EY

Remarks

N.I



14 JL541227 Window Oil Guage

OEMSHIP +919495961664



SPEED SPEED 400

36TADDEY | KIT GASKET ENGINE
TA511017 |GASKET HEAD CYLINDER

TAS11018 |GASKET COVER HEAD CYLINDER

TAS21000|GASKET BLOCK CYLINDER

TA541214 |GASKET COVER MAGNETO OUTER

TAS41205 |GASKET COVER MAGNETO

TA541204 |GASKET COVER CLUTCH

36

1. Crankcase RH

Sr. No.

15
16
17
18
19
20
21
22
23
24
7 o 25

30 - 30 39 30 T SN 26

27

Part No.

TA541048

AA101437

TA541057

KADDO0512

TA541026

LBB00007

LJAQ0004

LADOO0063

TA351006

TA351800

LAEO0010

TA541216

LAEO0090

Description

Stopper Bearing

Bolt Flanged M6X 1

Bracket

Bolt Flanged M5X0.8

Guard Chain

Screw Pan Cross M6X 1

Strainer O Ring

Bolt Flanged-M5X0.8XI|
16X precoat

Grommet H (Non Serviceable)

Sensor Indicator Gear

Bolt Flanged M5X0.8

Bracket Harness

Bolt Flanged M6X 1

OEMSHIP +919495961664

QTY.

Remarks



28 LAEO0092 Bolt Flanged M6X1

OEMSHIP +919495961664

15



SPEED SPEED 400

3GTAODAY | KIT GASKET ENGINE
TA511017 |GASKET HEAD CYLINDER

TAS11018 |GASKET COVER HEAD CYLINDER

TAS21000|GASKET BLOCK CYLINDER

TA541214 |GASKET COVER MAGNETO OUTER

TAS41205 | GASKET COVER MAGNETO

TA541204 |GASKET COVER CLUTCH

@

1. Crankcase RH

Sr. No.

29

30

31

32

33

35

36

28
27 27
o 28
.
- 28 . -
- - - § T
I sV,
2> g g 7 @ -C
28w SR RS S,
- 28 T g - -
30 - 30 gg 30 1 NeE-N
s ,/ 4
3T . - s

OEMSHIP +919495961664

Part No.

KAEWO0680

LAEO0091

39187019

TA541046

TA541049

TA541219

KJAA1424

36TA0089

Description

Bolt Flanged M6X1

Bolt Flanged M6X 1

Oil Sedl

Spacer

Bearing Needle

Qil Filler Cap

O-Ring

Kit Engine Gasket

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 2. Crankacase LH

,\SIL' Part No. Description QTY. Remarks
¥ 3 '
1 36TA0063 Crankcase Assly Lh 1
2 36TA0089 Kit Engine Gasket 1
3 JP>41015 Plug Seal Dia 8 (Non Serviceable) 2

4 LBB00012 Screw Pan Cross-M6X 1X110X precoat 1

5 JF541016 Nozzle 1
6 TAb41043 Plate 1
7 Jyb541047 Stopper |/P Shaft Bearing 2
8 AA101437 Bolt Flanged M6X1 2
9 Jvy541038 Bush 1
S6TAQCES[KIT GASKET ENGINE 10 39186420 Ball Bearing-20X52X15 1
TAS11017 |GASKET HEAD CYLINDER
TAS11018 [GASKET COVER HEAD CYLINDER
TA521000|GASKET BLOCK CYLINDER L )
TAS541214|GASKET COVER MAGNETO OUTER j 11 LPB00019 Bearing Ball 1d17Xo0d47Xt14Xc3L 1
TAS41205 |GASKET COVER MAGNETO o 4 5
TAS541204 |GASKET COVER CLUTCH 4 .% 6
2 12 39260120 Bearing Ball 1
13 39256220 Needle Roller Brg. 1

OEMSHIP +919495961664



14 DP101191 Bolt Shifter

OEMSHIP +919495961664



SPEED SPEED 400

36TAD0BI |KIT GASKET ENGINE
TAS11017 |GASKET HEAD CYLINDER

TAS511018 | GASKET COVER HEAD CYLINDER

TA521000|GASKET BLOCK CYLINDER

TA541214 |GASKET COVER MAGNETO OUTER

TAS41205 |GASKET COVER MAGNETD

TA541204 | GASKET COVER CLUTCH

2

15

16

17

18

19

20

21

22

23

24

25

26

27

2. Crankacase LH

Sr.

No. Part No.

LACO00084

LDAO00026

TA561205

LDBO00050

TA561210

JY 541034

LAEO0001

PD531053

Jy 601214

JP541024

DK101251

39218106

LJA00015

Description

Bolt Socket-M6X1X| 14X precoat

Washer Plain-1d10X0d18.5Xthk1.35

Stopper Assembly Drum

Washer Plain-1d 6Xod 14Xthk 1.2

Spring Torsion

Bush

Bolt Flanged-M8X 1.25X 120X precoat

Nozzle

Pipe Coolant

Bush Bimetallic

Parallel Pin

Pin Dowel Dia14

ORing

OEMSHIP +919495961664

QTY.

Remarks



28 TA501036 Engine Assembly (Non Serviceable) 1 N.I

OEMSHIP +919495961664



SPEED SPEED 400 2. Crankacase LH

Sr. No. Part No. Description QTY. Remarks
3 29 TA571014 Rail Oil Trasmission 1
30 LJAOOO02 Ring O 2

ETEEEIE
SKET HEAD CYLINDER
TAS511018 | GASKET COVER HEAD CYLINDER
TAS21000|GASKET BLOCK CYLINDER
TAS41214|GASKET COVER MAGNETO OUTER ;
TA541205 |GASKET COVER MAGNETD L P 5
TAS541204 | GASKET COVER CLUTCH i

]

TAS11017|GA

OEMSHIP +919495961664



OEMSHIP +919495961664



SPEED SPEED 400

3. Clutch Cover

Sr. No.

1

10

11

12

Part No.

52TA0415

56TAZ8H4

LAEO0093

LAEO0090

LAC00237

39104119

KPAAGOO1

39099906

TA541204

KAEWO0616

TA233004

TA233005

Description

Cover Assembly Clutch Tab41202

Cover Lh Front Tab41218 Rvn
Blk Jn350N

Bolt Flanged M6X 1

Bolt Flanged M6X 1

Bolt Socket M5X0.8

Seal Qil

Bearing Ball Ordinary Clearance

Pin Dowel

Gasket Cover Clutch

Bolt Flanged M6X 1

Ring Deca

Decal Triumph

OEMSHIP +919495961664

QTY.

1

17

10

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 4. Balancer Shaft

Sr. No.

1

11

12

13

OEMSHIP +919495961664

Part No.

TA531202

TA601000

KAEDO0640

LAEOO090

TA601001

KHDAO0306

39260607

JG601005

TA541036

TA601002

JL531203

LJAO0031

JG601007

Description

Balancer

Cover Pump Water

Bolt Flanged M6X 1

Bolt Flanged M6X1

Ring O Cover Pump Water

Pin Dowel

Pin Dowel Dia4

Nut Domed Cap M6X1

Housing Seal

Rotor Pump Water

Sleeve Balancer Driven

Ring O

Sedl Oil

QTY.

Remarks



14  JL601010 Water Seal_Double Lip

OEMSHIP +919495961664



SPEED SPEED 400

4. Balancer Shaft

Sr. No. Part No.
15 KACF0612
16 JG531229
17 LAEO0048

18 39166511

OEMSHIP +919495961664

Description

Bolt Socket M6X1

Ring O

Bolt Flanged M6X 1

Plain Washer

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 5. Cylinder Piston

Sr. No. Part No. Description QTY. Remarks
1 36TA0064 Kit Cylinder Block Piston Adly. 1
2 36TA0062 Kit Piston Ring 1
T
3 39218106 Pin Dowel Dia 14 2
4  TA521000 Gasket Block Cylinder 1
5 JF521300 Circlip 2
6  JP521214 Piston Assembly 1
7  36TA0090 Cyl Block With Decal 1
2
8 TAZ233010 Decal Assembly Triumph 1

\\_’_ﬁ-ig_fif-_‘_.f
. SO0 @
5
8 (‘3

OEMSHIP +919495961664



OEMSHIP +919495961664



SPEED SPEED 400

6. Crankshaft

Sr.
No.

1

10

11

Part No.

TA531013

YTAOQ2077

YTAQ2078

YTAQ2076

JY 531026

LDAOO072

L CG00002

LFB00001

KFAB4050

TAS531004

LDB00105

LADO00254

LADO00251

Description

Crankshaft

Bush Metdlic Blue

Bush Metallic Green

Bush Metallic No Color

Sprocket Crankshaft

Washer Plain

Nut Hex Flanged M16X1.5

Key Sunk-Wd4Xht4X|12X phosphatise

Key Woodruff

Conrod

Washer Plain

Bolt Banjo M12X1.5

Bolt Hexal obular Flanged M9X1

OEMSHIP +919495961664

QTY.

Remarks



12 TA551201 Gear Primary Drive

OEMSHIP +919495961664



SPEED SPEED 400 6. Crankshaft
Sr. No. Part No. Description QTY. Remarks

OEMSHIP +919495961664



OEMSHIP +919495961664



SPEED SPEED 400

7. Clutch

Sr. No.

1

10

11

12

13

Part No.

TA551408

TAS51402

TAS551411

JY 551403

YTA04026

JY 551442

Jy 551441

JY 551019

DG101275

LCG00009

36TA0083

JY 551437

JY 551436

Description

Collar

Housing Assembly Clutch

Shaft Push

Clutch Washer

Hub Clutch

Spring Seat Judder

Spring Judder

Washer Plain

Washer Conical

Nut Hex Flanged M16X1.5 Lh

Kit Friction Clutch

Plate B Clutch

Plate A Clutch

OEMSHIP +919495961664

QTY.

Remarks



14  YTAO04027 Clutch Wheel

OEMSHIP +919495961664



SPEED SPEED 400

7. Clutch

Sr. No.

15

16

17

18

19

20

21

Part No.

KMAA1500

TA551415

LADO00166

YTA04006

Jy 551443

TA571015

LJA00002

Description

Ball Steel

Holder Ball Clutch

Bolt Flanged-M6X 1X135Xcl
8.8Xbrt

Spring Clutch

Plate Stopper

Rail Qil Clutch

Ring O

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 8. Transmission | - Main Shaft (Input Shaft)

Sr. No. Part No.
1  TA551001
2 JP551203
3 JP551004
4  JY551214
5  JP551202
6  JP551005
7 JP551204
8 JP551201
9 LDB00085

Description

Shaft Input

Gear Fifth Drive

Bush Fifth Drive

Circlip Externa 1/P Shaft

Gear Third-Fourth Drive

Bush

Gear Sixth Drive

Gear Second Drive

Washer Plain

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400

9. Transmission i - Counter Shaft (Output Shaft)

Sr. No.

1

10

11

12

13

OEMSHIP +919495961664

Part No.

LDB00085

TA551211

JY 551205

JP551208

Jy 551218

JP551007

JP551206

TAS551018

JP551207

TA551207

TAS551010

TA551003

TA551206

Description

Washer Plain

Gear First Driven

Bush

Gear Fifth Driven

Circlip Externa

Bush Third Driven

Gear Third Driven

Washer Plain

Gear Fourth Driven

Gear Sixth Driven

Bush

Shaft Output

Gear Second Driven

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 9. Transmission li - Counter Shaft (Output Shaft)
Sr. No. Part No. Description QTY. Remarks

s

~
12 2
n
13

OEMSHIP +919495961664




OEMSHIP +919495961664



SPEED SPEED 400 10. Shifting Mechanism Drum Gear Shift

Sr. No. Part No.

1  TA561000
2  JG561010

3  PD561012

4  DH101389
5 JYy561004

6 TA561001
. 7 JY541039
8 JF561001

9 9 TA561002

10 39260607

Description

Drum Gear Shift

Spacer-Guide Gear Shift

Guide Gear Shift

Bolt Socket-M6X 1X| 20Xcl
12.9

Shaft Input Gear Shift Fork

Fork Gear Shift Input

Spring

Shaft Output Fork Shift

Fork Gear Shift Output

Pin Dowel Dia4

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 11. Shifting Mechanism Lever Gear Shifter

Sr. No.

1

9
10
11
12
13

Part No.

TA561231

TA561217

JG113010

JL561409

JL561410

TA561227

LDB00071

GL561049

TA561218

LADO00278

JG113049

JG113048

KCAAO0605

Description

Shaft Assembly Gear Shift

Lever Assembly Change

Damper Change Lever

Bolt Gear Change Lever

Washer Plain

Rod Assembly Tie

Washer Plain-1d 13X od 28Xthk
15

Spring Torsion

Arm Change

Bolt Flanged M6X1

Joint Ball Rh (Non Serviceable)

Joint Ball Lh (Non Serviceable)

Nut Hex M6X1

OEMSHIP +919495961664

QTY.

Remarks



14  LCBO00003 Nut Hex M6X1 Lh

OEMSHIP +919495961664



SPEED SPEED 400 11. shifting Mechanism Lever Gear Shifter
Sr. No. Part No. Description QTY. Remarks

15 TA561219 Rod Tie (Non Serviceable) 1

OEMSHIP +919495961664



OEMSHIP +919495961664



SPEED SPEED 400 12. Cooling System

Sr. No.

1

10

11

12

13

Part No.

TA601206

JG601209

TA601215

TA601216

TA601214

TA601224

JG601235

KAEDO0612

JG171029

LBUOO056

JG581014

36TA0050

DT181260

Description

Radiator

Clamp Radiator Pipe Dia 24

Pipe Connector-Radiator

Joint T

Pipe Cap Radiator-Connector

Cap Assembly Radiator

Pressure Cap Radiator

Bolt Flanged M6X 1

Clamp

Screw Button Head-M6X 1 X1
10Xbrt

Silent Block(M6)

Guard, Radiator

Grommet-Battery Box

OEMSHIP +919495961664

QTY.

Remarks



14 TA601204 Pipe Thermostat-Radiator

OEMSHIP +919495961664



SPEED SPEED 400

12. Cooling System

Sr. No.

15
16

17

18

19

20

2 21

S = 22
17 23
24

25

26

27

Part No.

TA601209

DU151061

DD181186

TA601218

TA601222

JY 171096

TA601213

JG601230

TA601227

TA601202

LACO00186

JG601016

TA601205

Description

Fan Radiator

Grommet

Collar

Deflector Assembly

Grommet

Pipe Drain

Pipe Radiator-Tank Expansion

Expansion Tank O Ring

Cap Expansion Tank

Tank Expansion

Bolt Socket M6X1

Clamp Radiator Pipe Dia 26

Pipe Radiator Inlet

OEMSHIP +919495961664

QTY.

Remarks



28 JG601234 Clamp Dia 23

OEMSHIP +919495961664



SPEED SPEED 400

12. Cooling System

Sr. No. Part No. Description
29  YTAO04019 Radiator Shroud
30 YTAO02019 Bolt M5

31  YTA04022 Mounting Bracket

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400
Sr. No.

1

10

11

12

13

13. Vave Drive
Part No.

JY 511221

JF511257

CB101009

DK 102028

PD511208

DT511270

LACO00169

JU511204

TAS511217

TA511211

39102121

CB101022

36JY 0047

Description

Valve Intake

Seat Spring Valve

Seat Valve Stem

Spring Vave

Retainer Spring Valve

Valve Exhaust

Plug

Rocker Arm

Rocker Arm Decompression

Shaft Rocker Arm

Ring - O

Cotter Valve

Kit2.72 Mm

OEMSHIP +919495961664



13 36JY0064 Kit Shim 2.62 Mm Jy511231Bf 1

OEMSHIP +919495961664



SPEED SPEED 400

13. Vave Drive

Sr. No. Part No.
13 36JY0048
13 36JY0049
13 36JY0050
13 36JY0051
13 36JY0052
13 36JY0053
13 36JY0054
13 36JY0055
13 36JY0056
13 36JY0057
13 36JY0058
13 36JY0059
13 36JY0060

Description

Kit Shim 2.76 Mm

Kit Shim 2.80 Mm

Kit Shim 2.84 Mm

Kit Shim 2.88 Mm

Kit Shim 2.92 Mm

Kit Shim 2.96 Mm

Kit Shim 3 Mm

Kit Shim 3.04 Mm

Kit Shim 2.30 Mm Jy511231Ap

Kit Shim 2.34 Mm Jy511231Ar

Kit Shim 2.38 Mm Jy511231At

Kit Shim 2.42 Mm Jy511231Av

Kit Shim 2.46 Mm Jy511231Ax

OEMSHIP +919495961664

QTY.

Remarks



13 36JY0061 Kit Shim 2.50 Mm Jy511231Az 1

OEMSHIP +919495961664



SPEED SPEED 400

13. Vave Drive

Sr. No.

13

c\’ 13

" g 13
13
8 13
5 13
\ 13
13
13
13
13

13

13

Part No.

36JY 0062

36JY 0063

36JY 0037

JY 511231

36JY 0029

36JY 0030

36JY 0031

36JY 0032

36JY 0033

36JY 0034

36JY 0035

36JY 0036

36JY 0046

Description

Kit Shim 2.54 Mm Jy511231Bb

Kit Shim 2.58 Mm Jy511231Bd

Kit Shim 2.32 Mm

Shim

Kit Shim 2 Mm

Kit Shim 2.04 Mm

Kit Shim 2.08 Mm

Kit Shim 2.12 Mm

Kit Shim 2.16 Mm

Kit Shim 2.20 Mm

Kit Shim 2.24 Mm

Kit Shim 2.28 Mm

Kit Shim 2.68 Mm

OEMSHIP +919495961664

QTY.

1



13  36JY0038 Kit Shim 2.36 Mm

OEMSHIP +919495961664



SPEED SPEED 400

13. Vave Drive

Sr. No.

13

13

13

13

13

13

13

OEMSHIP +919495961664

Part No.

36JY 0039

36JY 0040

36JY 0041

36JY 0042

36JY 0043

36JY 0044

36JY 0045

Description

Kit Shim 2.40 Mm

Kit Shim 2.44 Mm

Kit 248 Mm

Kit Shim 2.52 Mm

Kit Shim 2.56 Mm

Kit Shim 2.60 Mm

Kit2.64 Mm

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 13. Valve Drive
Sr. No. Part No.

-
10 J @
12 &
13 © 9 bt
4
&
12 %
“‘ S 3

3 g 02
29 l

OEMSHIP +919495961664

Description

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 14. Timing Drive

Sr. No. Part No. Description QTY. Remarks

1  TAb11206 Camshaft Assy Intake 1

X ' l 2 TA511208 Camshaft Assy Exhaust 1
3  TAb511226 Sprocket Camshaft 2

4  LACO00144 Bolt Socket Step M10X1 2

5 TA511231 Guide Chain Tight Side 1

6 TAbB11212 Chain Timing 1

7 DH101392 Bolt Socket 1

8 TA541024 Guide Chain Slack Side 1

9 (Cs101128 Gasket 1

10 39266921 Ring O 1
11 JG511270 Bolt Flanged M6X 1 1
12 KAEWO0620 Bolt Flanged M6X 1 2
13 JF511249 Tensioner Chain 1

OEMSHIP +919495961664



OEMSHIP +919495961664



SPEED SPEED 400 14. Timing Drive
Sr. No. Part No. Description QTY. Remarks

OEMSHIP +919495961664



OEMSHIP +919495961664



SPEED SPEED 400

15. Head Cylinder

Sr. No.

1

25 7

10

11

12

13

Part No.

TA511009

JL601237

JL511029

KAEW0620

39269920

LACO00169

39102121

AA201501

DK 101340

JG351400

LBUO0199

JP511073

LACO00170

Description

Head Cylinder With Holder
Cam

Thermostat

Cover Thermostat

Bolt Flanged M6X 1

Ring O

Plug

Ring - O

Switch Pressure Oil

'O’ Ring (Oil Cooler Pipe)

Sensor Temperature

Screw Socket Step M6X 1

Washer Sed

Bolt Socket Step M10X1.25

OEMSHIP +919495961664

QTY.

Remarks



14 LDAO0O0014 Washer Plain

OEMSHIP +919495961664



SPEED SPEED 400

15. Head Cylinder

Sr. No.

15

16

17

18

19

25 21

22

23

24

25

26

27

Part No.

LACO00138

LDB00118

JG541021

39218106

TAS511023

KAEDO0635

KAEG0645

TAS511051

KJAB1424

KAEDO0614

TA511018

LJAQ0001

JY 511068

Description

Bolt Socket Step M6X1

Washer Plain

Nozzle Jet Oil

Pin Dowel Dia14

Guide Chain Top

Bolt Flanged M6X 1

Bolt Flanged M6X 1

Breather Outlet

ORing

Bolt Flanged M6X 1

Gasket Cover Head Cylinder

Ring O

Sleeve Spark Plug

OEMSHIP +919495961664

QTY.

=

Remarks



28  Jy511074 Gasket Sleeve Spark Plug

OEMSHIP +919495961664



SPEED SPEED 400 15. Head Cylinder

Sr. No. Part No. Description QTY. Remarks
29 52TA0419 ?g;’frlg‘l?emb'y Head Cylinder 1
30 JG511021 Washer 4
31 JG511022 Bolt Special 4
32 TA511017 Gasket Head Cylinder 1
33 39260607 Pin Dowel Dia 4 2
34  TA581400 Pipe Intake 1

& 35 JY581404 O Ring Intake Pipe 1
36 LBC00003 Screw Csk Cross M6X 1 3
37  JY581405 Clamp 1
38  JG511046 Bolt Stud M8X1.25 2

OEMSHIP +919495961664



OEMSHIP +919495961664



SPEED SPEED 400 15. Head Cylinder
Sr. No. Part No. Description QTY. Remarks

OEMSHIP +919495961664



OEMSHIP +919495961664



SPEED SPEED 400

16. Lubricating System

Sr. No.

1

7 8
~ \8
: ™ 7
S 0

8 9

Periodic @"

Service 23
Kit
22 11

10

12

13

Part No.

TA571006

JG571028

JG571029

LDB00012

TA571001

LHDO00001

39099906

LAEO0018

LDAO0017

LJAOO004

TA571007

KEAB1010

TA571013

Description

Pump Oil

Piston Prv (Non Serviceable)

Spring Prv_Assy (Non
Serviceable)

Washer Plain

Shaft Pump Oil

Pin Parallel

Pin Dowel

Bolt Flanged M6X 1

Washer Plain

Strainer O Ring

Gear Pump Qil Driven

Circlip Externa

Cover Pump Evacuation

OEMSHIP +919495961664

QTY.

[EEY

Remarks



14 JG571014 Oil Filter

OEMSHIP +919495961664



SPEED SPEED 400

16. Lubricating System

Sr. No.

15
16
17

4 18

7 8 20
] \ 8
S 21

)
RN A
Q
23
Periodic @"

Service 23
Kit
22 25

24

26

27

Part No.

LJAO0035

56TA1XH4

KAEW0620

LJA00002

Jy 571008

LJA00006

JY 571009

36TA0065

TA571016

52JP1811

JA541048

59210023

JY 571030

Description

Ring O

Cap Filter Oil Ta571005 Rvn Blk

Jn350N

Bolt Flanged M6X 1

Ring O

Strainer Evacaution

Ring O - 1d 12.5X sect. Dia. 2

Cap Strainer Evacuation

Triumph Periodic Service Kit

Gear Assembly Pump Oil

Kt26 Evacuation |nner/Outer
Assembly

Strainer Cap With O-Ring

O-Ring

Mesh Strainer Assly

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 16. Lubricating System
Sr. No. Part No. Description QTY. Remarks

0@‘
.\' 2 3

o= 0
\
8 B
1 \ T8
/ ~a \
6 / o g
5 S

T Periodic
Service
Kit

22

OEMSHIP +919495961664



OEMSHIP +919495961664



SPEED SPEED 400

17. Ignition System

Sr. No.

1

10

11

12

13

Part No.

TA351017

BF551429

TA351000

DK 101284

L DF0O0001

DH101389

TA351005

LDB00105

LADO00254

TA541214

56TA41H4

39099906

30101195

Description

Rotor Assembly

Sprag Clutch Complete

Body Starter Clutch

Bolt Socket-M5X0.8X| 34X precoat

Washer Toothed-1d 6.4X0d11Xt 0.7

Bolt Socket-M6X1XI 20Xcl 12.9

Stator Assembly

Washer Plain

Bolt Banjo M12X1.5

Gasket Cover Magneto Outer

Cover Magneto Outer Tab41201
Rvn BIk

Pin Dowel

O-Ring(15.8X2.4)

OEMSHIP +919495961664

QTY.

Remarks



14 JG541232 Cap Tdc Finder

OEMSHIP +919495961664



SPEED SPEED 400

17. Ignition System

Sr. No.

15

16

17

18

19

20

21

22

23

24

25

26

27

Part No.

LAEO00092

LAEO0090

JY 351206

JP351209

LJA00001

JY 511068

JY511074

TA351201

JY 351203

TA351211

KCMB0605

TA111018

DD111012

Description

Bolt Flanged M6X 1

Bolt Flanged M6X 1

Plug Spark

Grommet Plug Spark

Ring O

Sleeve Spark Plug

Gasket Sleeve Spark Plug

Cap Plug Spark

Grommet Spark Plug Cap

Coil Assembly Ignition

Nut Weld Square(Non
Serviceable)

Bracket Coil Ignition(Non
Serviceable)

Grommet H.T. Cable

OEMSHIP +919495961664

QTY.

Remarks



28 KACA0622 Bolt Socket M6X1

OEMSHIP +919495961664



SPEED SPEED 400 17. Ignition System

Sr. No.

29

30

31

32

33

35

36

37

38

39

41

OEMSHIP +919495961664

Part No.

TA351212

52TA0414

JY 541034

TA541216

KADDO0510

TA621401

EC153018

TA541028

TA541235

TA541227

LAEO00094

KACF0610

TA541205

Description

Cover Coil Ignition

Cover Magneto Inner

Bush

Bracket Harness

Bolt Flanged M5 X 0.8

Gear Clutch Starter

Bearing Roller

Cover Rear Rh

Garnish Cover Rear Rh

Guard Cover Rear Rh

Bolt Flanged M6X 1

Bolt Socket M6X 1

Gasket Cover Magneto

QTY.

Remarks



42  TA233001 Decal Triumph

OEMSHIP +919495961664



SPEED SPEED 400 17. Ignition System
Sr. No. Part No. Description QTY. Remarks

OEMSHIP +919495961664



OEMSHIP +919495961664



SPEED SPEED 400 18. Electric Starter

Sr. No. Part No. Description QTY. Remarks
1 TAS51601 Motor Starter 1
2 KADT0625 Bolt Flanged M6X 1 2
3 TA551222 IGee\r Assembly Starter Counter 1
4 TAB51224 Gear Starter Counter i 1
5  TA621401 Gear Clutch Starter 1
2 6 EC153018 Bearing Roller 1
7 LAEQO0042 Bolt Flanged-M6X 1 1
8 TAbB41034 Retainer Gear Clutch Starter 1
9  YTAO02024 O'Ring 1
T 10 TA402202 Cable Realy 1
~ ' 11 TA541209 Bracket Clutch Cable 1

OEMSHIP +919495961664



OEMSHIP +919495961664



SPEED SPEED 400 19. Body Throttle

Sr. No. Part No. Description QTY. Remarks
1 TA611202 Body Throttle Assembly 1
2 JP351801 Sensor Pressure 1
3 JG611006 Injector Clip 1
4 TAB11201 gﬁ r(:lllzlJECTOR-CONNECTOR 1
5 JL611000 Ring O 1
6  JY611000 Fuel Injector 1
7 JY581405 Clamp 2
8 TA351404 Ecu Ems 1
9 LBU00231 Screw Button Head M5X0.8 2
10 TA181229 Cover Body Throttle Lh 1
11 TA181230 Cover Body Throttle Rh 1
12 DH201056 Grommet 4
13 TA181231 Bracket Cover Body Throttle Lh 1

OEMSHIP +919495961664



14 TA181232 Bracket Cover Body Throttle Rh 1

OEMSHIP +919495961664



SPEED SPEED 400 19. Body Throttle
Sr. No. Part No. Description QTY. Remarks

15 KAEDO0610 Bolt Flanged M6X1 4

OEMSHIP +919495961664



OEMSHIP +919495961664



SPEED SPEED 400

20. Front Fork, Triple Clamp

Sr. No.

1

10

11

12

13

Part No.

YTA02007

YTA02008

LACO00230

Y JU34002

JU121009

LDBO00036

YTA02003

JG121012

TA121034

TA121035

YTA02013

YTA02009

TA121017

Description

Axle Clamp & Fork Pipe Assly

Lh

Axle Clamp & Fork Pipe Assly

Rh

Bolt Socket M8X1.25

Oil Sedl Kit

Circlip

Washer

Outer Tube Asdly

Fork Bolt (Screw Cap)

Leg Assembly Lh

Leg Assembly Rh

Main Spring

Piston Rod Assembly

Bracket Assembly Under

OEMSHIP +919495961664

QTY.

Remarks



14 LACO00231 Bolt Socket M8X1.25

OEMSHIP +919495961664



SPEED SPEED 400 20. Front Fork, Triple Clamp

Sr. No.

15

16

17

18

19

20

21

22

23

24

25

26

27

Part No.

TA131867

LBUOOOS0

JG151024

DG181004

DG181005

DK 181051

DG181047

TA151013

TA151036

TA151012

TA151011

TA151035

LAC00229

Description

Clamp Hose Brake

Screw Button Head-
M6X 1X19X precoat

Washer

Sedl-Oil

Bearing Cone

Cage Bearing Steering Bottom

Race Bearing Lower

Cap

Washer Plain

Nut Steering

Nut Lock

Washer Lock

Bolt Socket M8X1.25

OEMSHIP +919495961664

QTY.

1

Remarks



28 LHDO00010 Pin Dowel Dia8

OEMSHIP +919495961664



SPEED SPEED 400

20. Front Fork, Triple Clamp

Sr. No.
29
30
o
i / 30
27 ' ~ o
28% 31
28 1 e 27
a 27
= - 32
33
34

Part No.

TA151020

L CE00006

83010501

JH401031

36TA0132

JG121028

Description

Bracket Upper

Nut Cap M25X 1

Prolube Fork Qil

Reflector Reflex Side

Kit Cone Set

Fork Front Dust Cover

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 21. Handle Bar

Sr. No. Part No. Description QTY. Remarks
1 TA151051 Handl ebar 1
Handle Holder Uppr Tal51048
2 56TA6B33 Blck Pwdr Ct 1
Handle Holder Lwr Tal51049 Blk
3 56TAG6A33 Pwdr Coat 2
4 39258811 Washer Plain 2
5 TA151015 Damper 4
17
6 LCEOOO006 Nut Cap M25X1 1
" 20 7 TA181307 Cover Switch Ignition Upper 1
¢
-]
8 LACO00229 Bolt Socket M8X1.25 2
9 TA151026 Spacer 2
/
B = }"\ 10 TA151020 Bracket Upper 1
N a @35 29
12 W - "
v 12 ® 11 39242511 Plain Washer 2
12 DG181087 U-Nut Cap M10X1.25 2
13 TA401402 Switch Control Rh 1

OEMSHIP +919495961664



14 TA401401 Switch Control Lh

OEMSHIP +919495961664



SPEED SPEED 400

11 - a

21. Handle Bar

Sr. No.

15
16
17
18
19

20

22

23

34
- = }—\ 24
29
23 ) 25

26

27

Part No.

TA151002

TA151017

TA231604

TA231605

TA151024

LBC00019

LAC00232

DS191052

TA161203

TA161007

TA161006

TA161021

TA401403

Description

GripLh

Grip Assembly Rh

Mirror Lh

Mirror Rh

Cap End

Screw Csk Socket M6X1

Bolt Socket M8X1.25

Lever Boot Lh

Cable Clutch

Plug

Assembly Lever-Holder Lh

Lever Lh

Switch Clutch

OEMSHIP +919495961664

QTY.

Remarks



28 LBUO0012 Screw Pan Cross M3X0.5

OEMSHIP +919495961664



SPEED SPEED 400 21. Handle Bar

Sr. No.

29

30

31

32

33

20 35

36

OEMSHIP +919495961664

Part No.

39118415

JP161010

KADTO0625

YTA04031

30191017

DD191147

JL161014

YTAO04011

Description

Nut Nyloc M5X0.8

Sleeve

Bolt Flanged M6X 1

Stud Lever Clutch

Nut Round M8X1.25

Adjuster Screw

Holder Lever Lh

Friction Ring

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400

22. Frame Assembly

Sr.
No.

1

10

11

12

13

Part No.

36TA0071

52TA0400

TA122029

JZ171124

LADOO0308

LBUOO0137

TA113806

LBUO0149

LACO00037

LBUOO0131

LADO0307

JY 113847

TA181240

Description

Frame Assly Front Blk

Triumph Rr Frame Tal111084 Blck
Silver Pc

Plug

Grommet

Bolt Flanged M10X1.25

Screw Torx M10X1.25

Holder Relay

Screw Socket Step M6X1

Screw Butn Hd-M 6X 1X18Xblxprecoat

Screw Button Head M6X1

Bolt Flanged M8X1.25

Cap Frame End

Collar

OEMSHIP +919495961664

QTY.

Remarks



14 KCLA1011 Nut U Flanged

OEMSHIP +919495961664



SPEED SPEED 400

22. Frame Assembly

Sr. No.

15

16

17

18

19

20

21

22

23

24

25

26

27

Part No.

GL113811

LCG00015

TA113873

LADO00287

LADO00286

TA113810

KADDO0612

TA122016

TA113210

TA113854

LBUO0168

TA113840

LBU00182

Description

Collar

Nut Hex Flanged M10X1.25

Grommet

Bolt Flanged M10X1.25

Bolt Flanged M10X1.25

Bolt Adjuster

Bolt Flanged M6X 1

Bolt Adjuster

Bracket Switch Stand Side

Plug

Screw Socket Step M6X 1

Bracket Harness

Screw Socket Step M6X1

OEMSHIP +919495961664

QTY.

Remarks



28  JG561204 Bolt Stopper Drum

OEMSHIP +919495961664



SPEED SPEED 400

22. Frame Assembly

Sr. No.

29

30

31

32

33

35

36

37

38

39

Part No.

TA113841

TA351212

TA113827

KCGAO0606

JP181014

LLAO00O3

TA171052

TA171035

JZ181322

JG131857

JB181223

JG581058

Description

Holder Connector Harness

Cover Cail Ignition

Bracket Sensor Roll Over

Nut Hex Flanged

Collar Tail Lamp Mounting

Grommet -1d 9.3 X Od 16 X Ht.

4.7

Damper Rh

Damper Lh

Grommet Side Cover

Clip Separator

Beading

Bush Silent

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 22. Frame Assembly
Sr. No. Part No. Description QTY. Remarks

OEMSHIP +919495961664



OEMSHIP +919495961664



SPEED SPEED 400

23. Swing Arm & Shock Absorber

Sr. No.

1

10

11

12

13

Part No.

52TA0224

DK 171006

DG171019

DG171018

JP122059

TA122021

LAAOQ0079

KCAMO0806

TA122030

TA122031

LADO00108

JF113423

DG171017

Description

Assly Arm Swing Tal22002

Triumph T102B

Sleeve

Sedl Qil

Bearing-Needle

Sedl Oil

Spacer

Bolt M8X1.25

Nut Hex M8X1.25

Adjuster Chain Lh

Adjuster Chain Rh

Bolt Flanged M14X1.5

Washer Plain

Nut

OEMSHIP +919495961664

QTY.

Remarks



14 TA131830 Clamp Hose

OEMSHIP +919495961664



SPEED SPEED 400

1

23. Swing Arm & Shock Absorber

Sr. No.

15

16

17

18

19

20

21

22

23

24

25

26

Part No.

LBU00148

TA181428

TA122008

LBUO00103

LBU00182

TA181208

DL141035

TA122023

LAC00200

TA131224

L CG00003

LDB00011

Description

Screw Socket Step M6X1

FENDER HUGGER

Slider Chain

Screw Step M6X1

Screw Socket Step M6X1

Cover Chain

Bolt Socket Hd W Flange

SHOCKABSORBER REAR

Bolt Socket M10X1.25

Spacer

Nut Flanged M10 X 1.25

Washer Plain

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 23. Swing Arm & Shock Absorber
Sr. No. Part No. Description QTY. Remarks

OEMSHIP +919495961664



OEMSHIP +919495961664



SPEED SPEED 400

24. Install Silencer

Sr. No.

1

10

11

12

13

Part No.

TA591050

TA591108

TA591205

DG161124

LADO00328

TA181240

TA591206

JP591065

TA591110

AN101113

DJ181065

LBUO00203

TA591141

Description

MUFFLER ASSEMBLY
PRIMARY-PIPE A

MUFFLER ASSEMBLY
SECONDARY

Nut Clip M8

DAMPER

Bolt Flanged M8X1.25

Collar

Gasket Exhaust

Sensor Oxygen

SHIELD ASSEMBLY IlI

Nut Domed Cap

Clip Nut M6

Screw Button Head M6X1

Shield Catalyst

OEMSHIP +919495961664

QTY.

Remarks



14 JP591013 CLAMP

OEMSHIP +919495961664



SPEED SPEED 400 24. Install Silencer

Sr. No.

15

16

17

18

19

20

21

22

23

24

Part No.

JP591033

JW591030

TA591092

LBUO0233

Jy 591245

JY 591246

KCGD0808

LBU00204

JY 591303

TA591094

Description

Gasket Muffler Secondary

Grommet Shield

Shield Muffler

Screw Button Head M8X1.25

Collar

Damper Muffler

Nut Hex Flanged

Screw Button Head M6X 1

Grommet Shield Muffler

CAPASSEMBLY END

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400

16 16

15 1

17

21 5

17 6

19 49

e

. A 10

& @
12

13

OEMSHIP +919495961664

25. Air Filter

Sr. No. Part No.

TA581006

TAS581002

TAS581001

TA581013

TAS581012

TA581034

KBUAO616

TAS581005

TA581027

TA581026

JL 581066

JP581018

JH171602

Description

Box Assembly Filter Air

Tube Connecting

Element Filter Air

Seal Cap Cover Top

Cap Cover Top

Bracket Cover

Truss Screw M6X1X16L

Duct Intake

Pipe Drain

Pipe Breather

Clamp Sai Pipe

Tube Drain

Clamp

QTY.

Remarks



14 JG581058 Bush Silent

OEMSHIP +919495961664



SPEED SPEED 400

16 16

Sr.

No.

15

16

17

18

21

19
17
¥ 20

: 19 19 21
L. | ®e
10 5
- s O 22

23

24

25. Air Filter

Part No.

52TA0230

KADAO608

KADAO0610

TA581035

LAC00037

JP581019

TA581041

TA581043

JG351805

LBU00045

Description

FILTER ASSEMBLY AIR TRIUMPH
T102B

Bolt Flanged M6X1

Bolt Flanged M6X 1

Bracket Filter Air

Screw Butn Hd-M6X 1X18Xblxprecoat

Rubber Damper

Protector Duct Intake

Damper

Sensor Tmap

Screw Button Hd-M6X 1X110X precoat

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400

1

10

11

26. Fuel Tank

Sr. No. Part No.

52TA0402

52TA0401

52TA0403

TA171801

LADO00154

TA171602

TA171611

DJ141002

JG171030

JG131857

TA171029

36TA0146

KADDO6B5

Description
Tank Fuel Tal71001 Caspian Blue

Decal+Lqr

Tank Fuel Ta171001 Phantom Blck

Deca+Lgr

Tank Fuel Ta171001 Carnival Red

Decal+Lqr

Pump Fuel

Bolt Flange-M6X 1X1 12.8Xbrtxstep

Pipe Tank-Connector

Pipe Fuel

Clamp Drain Pipe

Clamp

Clip Separator

Damper

Fuel Pump Strainer Kit

Bolt Flanged M6X 1

OEMSHIP +919495961664

QTY.

1

Remarks

N.I



12 TA171037 Grommet

OEMSHIP +919495961664



SPEED SPEED 400

26. Fuel Tank
Sr. No. Part No.

13  TA171036
14  KCGAO0606
15 TA171053

16 YTAO04028

OEMSHIP +919495961664

Description

Spacer

Nut Hex Flanged

Damper

O-Ring Pump Module

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 27. Evap System

Sr. No. Part No. Description QTY. Remarks
1 TA171609 Canister 1
2 JK511002 Clamp Hose Breather 1
3 BA 122003 PipeClip 1
4  TA171604 Pipe Fuel 1
5 TA171603 Pipe Fuel 1
6  TA171051 Joint 1
7 DJ141002 Clamp Drain Pipe 5
e o 8  TA171615 Pipe Fuel 1
15 14

9  JY113842 Joint 1

. 1 7
T’ . 10 TA171610 Pipe Breather 1

.
12
11 TA171606 Pipe Connector-Valve Purge 1
12 TA171613 Pipe Drain 1
&

13 JU171606 Vave Purge 1

OEMSHIP +919495961664



14 GL171073 Connector

OEMSHIP +919495961664



SPEED SPEED 400

) - 10

15 14

27. Evap System
Sr. No. Part No.

15 JG171030

16 TA171612

17 33141008

18 TA113835

19 KCGAO0606
20 LBUO00118

OEMSHIP +919495961664

Description

Clamp

Pipe Fuel

Clamp

Bracket Valve Purge

Nut Hex Flanged

Screw Button Head M6X 1

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 28. Guard Sump

Sr. No.

1

10

Part No.

TA541233

LBU0O0048

TA231217

JW171006

LADOQ0326

KADDO0620

JP171053

JP171051

TA541245

LADO00327

Description

Guard Sump

Screw Button Hd-M6X1X113

Bracket Assembly Guard Sump

Clip Nut - M6

Bolt Flanged M8X1.25

Bolt Flanged M6X 1

Collar

Grommet

Bush

Bolt Flanged M8X1.25

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400

29. Side Covers

Sr.
No.

1

Part No.

52TA0257

52TA0258

LBUO0048

TA181216

TA181217

LBUO00S0

Description

Cover Assembly Side Lh Triumph
T101B

Cover Assembly Side Rh Triumph
T101B

Screw Button Hd-M6X1X113

Extension Cover Side Lh

Extension Cover Side Rh

Screw Button Head-
M6X1X19X precoat

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 30. Seat Assembly

Sr. No.

1

OEMSHIP +919495961664

Part No.

TA191000

JF191018

LADOO0338

TA191016

JP191007

JL232604

TA232619

TA232606

TA232608

Description

Seat Assembly

Damper

Bolt Flanged M6X 1

Damper

Damper

Cover Latch Seat

Latch Seat

Cable Latch Seat

Assembly Latch Seat

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400

-~

o

31. Front Fender

Sr. No.

1

10

11

12

Part No.

52TA0311

S56TA9KBF

56TASLBF

LDB00025

LBUO0188

LBUO0180

LBUOO177

LACO00189

TA181434

TA181424

TA181420

TA181419

Description

Fr Fender Assly with Flap

Brace Fender Lh Ta181411 Matt
Phantom Blk

Brace Fender Rh Tal81421 Matt
Phantom BIlk

Washer Plain

Screw Button Head Step M6X 1

Screw Socket Step M6X1

Screw Button Head M5X0.8

Bolt Socket Step M6X1

BRACE FENDER

Flap Fender Front

Protector Fork Rh

Protector Fork Lh

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 32. Rear Fender

Sr. No.

1

11

12

13

Part No.

TA181439

JG171022

LBU00205

KDAB1018

LBU00206

39258811

LAC00215

KDBB0512

TA181406

LBU00208

JF232807

KANAO0616

KCGF0606

Description

Fender Rear

Grommet-Tank Mounting Rear

Screw Button Head Step M6X 1

Washer Plain_Small

Screw Button Head Step M6X1

Washer Plain

Bolt Socket M5X0.8

Washer_Plain

Fender Rear Upper

Screw Button Head M6X 1

Bracket Plate Number Rear

Bolt Weld M6X1

Nut Hex Flanged

OEMSHIP +919495961664

QTY.

Remarks



14 TA181405 Tray Under

OEMSHIP +919495961664



SPEED SPEED 400

29 ¥

28 ® ¥ 29

27 & e 28
®_a7

32. Rear Fender

Sr. No.

15

16

17

18

19

20

21

22

23

24

25

26

27

Part No.

56TAD7AZ

TA181313

TA113801

KBUAO614

TA181444

JG181259

TA181445

TA111034

KCMBO0605

TA181436

TA181450

KAEDO612

JP181279

Description

Seat Cowl Tal81404 Matt
Silver Ice

Damper Battery

Bracket Relay

Screw Truss M6X1

Cover Frame Lh

Rivet Snap

Cover Frame Rh

Bracket Canister

Nut Weld Square(Non
Serviceable)

Bracket Fender

Bracket Connector

Bolt Flanged M6X1

Grommet

OEMSHIP +919495961664

QTY.

Remarks



28 JP181280 Collar

OEMSHIP +919495961664



SPEED SPEED 400

29 ¥

28 ® §¥ 29

27 & e 28
a7

25 o 20

& -

23 e
23—+ >33

18 ¥

32. Rear Fender

Sr. No. Part No. Description
29  LBU00190 Screw Button Head M8X 1
30 DH161429 Strap Canister
31 Jz232805 Foam

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 33. Front Wheel

Sr. No.

1

10

11

12

Part No.

36TA0078

TA131013

TA131008

KPBC6203

KEBB4017

39162619

TA131017

JP131861

TA131844

JD131811

DK 151026

TA131012

Description

Kit Whedl Front

TYRE FRONT 110/70R17 TL
54P

Spacer

Bearing Ball

Circlip Internal

Seal Qil

Collar

Disc Brake Dia 300

Disc Sensor Speed Front

Screw Socket Step M8X1.25

Vave Tyre Tubeless

Axle

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400

34. Rear Whed

Sr. No.

1

10

11

12

13

Part No.

36TA0079

TA131209

JF131861

DH151040

TA131845

LBUO0227

39042817

KPBC6303

DK 151012

TA131211

KDAA1630

L CL00005

TA131221

Description

Kit Rear Wheel

Spacer

Disc Dia 230 Rear

Bolt Socket M6X 1

Disc Sensor Speed Rear

Screw Button Head M6X 1

Circlip - Interna

Bearing Ball 1d17X0d47Xt14Xc3

Seal Oil

Collar

Washer_Plain_Small

Nut U Flanged M16X1.5

Damper Coupling

OEMSHIP +919495961664

QTY.

1

Remarks



14 TA131205 Coupling

OEMSHIP +919495961664



SPEED SPEED 400

34. Rear Whed

Sr.
No.

15

16

17

18

19

20

21

22

23

24

25

26

27

Part No.

KPAC6205

DT131214

TA131219

LAJ00031

TA131213

L CL00004

TA131214

JP131255

DK 151026

TA131210

36TA0139

TA141009

TA141010

Description

Bearing Ball Ordinary Clearance

Sedl Oil

Spacer

Bolt Stud M8X1.25

SPROCKET

Nut U Flange-M8X1.25Xht8.5X brt

Axle

TYRE REAR 150/60R17 TL( Non
Serviceable)

Vave Tyre Tubeless

Collar

Kit Chain Sprocket Speed400

Chain

Drive Sprocket

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 34. Rear Wheel
Sr. No. Part No. Description QTY. Remarks

OEMSHIP +919495961664



OEMSHIP +919495961664



SPEED SPEED 400

12

35. Brake System - Front

Sr. No.

1

10

11

12

13

Part No.

TA131802

DJ201109

DE191010

DK151069

36TA0141

36TAQ0142

Jy 131922

Y JG45009

36JP0159

36JP0158

36JY 0222

36TA0140

LACO00211

Description

CYLINDER ASSEMBLY
MASTER FRONT

Switch Brake

Copper Washer-K bx

Bolt -M10X1X1 19Xcl 8.8Xbright

Br Hose Kit Hose Cyl Mast Fr-Unit
Abs

Br Hose Kit Unit Abs-Caliper Fr

Caliper Assembly Front

Fr Brake Pad Kit Sint Cham

Front Caliper Assly - Minor Kit

Front Caliper Assly-Magjor Kit

Clamp

Br Lever Kit

Bolt Socket M8X1

OEMSHIP +919495961664

QTY.

Remarks



14  AL191056 Clip Plastic Twin Dia6.5

OEMSHIP +919495961664



SPEED SPEED 400 35. Brake System - Front

Sr. No. Part No. Description QTY. Remarks
‘2 15 36TA0162 Front Master Cylinder Assly- .
Minor Kit
16  36JPO161 Front Master Cylinder Assly- 1
Major Kit
17 36TA0149 Front Caliper Spring, Pin Kit 1

OEMSHIP +919495961664



OEMSHIP +919495961664



SPEED SPEED 400

36. Brake System - Rear

Sr.
No.

1

e 20

10

11

30

12

13

Part No.

TA131804

TA131805

DE191010

DK151069

TA131814

36TA0076

36TA0144

TA161002

LACO00104

LHEO0021

LACO00115

JP131879

39178924

Description

CYLINDER ASSEMBLY MASTER
REAR

CALIPER ASSEMBLY REAR

Copper Washer-K bx

Bolt -M10X1X| 19Xcl 8.8Xbright

Sensor Pressure

Br Hose Kit Cyl Mast Rr-Unit Abs

Br Hose Kit Unit Abs-Caliper Rr

Pedal Brake

SCREW SOCKET STEP M8X1.25

Pin ClevisDia6

Bolt Socket-M6X 1X118X blkxprecoat

Grommet

Washer Nylon

OEMSHIP +919495961664

QTY.

Remarks



14 KHAAZ2015 Pin Cotter

OEMSHIP +919495961664



SPEED SPEED 400

36. Brake System - Rear

Sr. No.

15

16

17

18

e 20

19

20

21

22

23

24

25

30 26

27

Part No.

36TA0113

36TA0113

Y JP89048

36JP0173

YTA02023

YTA02022

YTA02021

36TA0081

LDB00151

DK151085

TA131812

LBU00202

JG161001

Description

Rear Caliper Assly-Mgjor Kit

Major Kit Caliper Assly Rear

Rear Master Cylinder Piston
Asdly Kit

Rear Master Cylinder Fork Assly
Kit

Rear Reservoir Cap

Rear Reservoir Diagphram

Rear Reservoir

Rear Tube Kit

Washer Plain

PAD SET BRAKE REAR
Bracket Reservoir

SCREW BUTTON HEAD M6X1

Spring Tension

OEMSHIP +919495961664

QTY.

Remarks



28  AL191056 Clip Plastic Twin Dia6.5

OEMSHIP +919495961664



SPEED SPEED 400 36. Brake System - Rear

Sr. No. Part No. Description QTY. Remarks
29 01100905 RING O 1
30 36TA0150 Rear Caliper Spring, Pin Kit 1

OEMSHIP +919495961664



OEMSHIP +919495961664



SPEED SPEED 400

W B ow o

[++]

37. Brake System - Abs Front & Rear

Sr. No.

1

10

11

12

13

Part No.

TA131836

TA131835

DE191010

36TA0076

TA131814

36TA0144

36TA0141

36TA0142

JR403608

TA113809

JF131871

JF113918

JG403603

Description QTY.
UNIT ABS 1
Guide Hose 1
Copper Washer-K bx 16

Br Hose Kit Cyl Mast Rr-Unit Abs 1

Sensor Pressure 1
Br Hose Kit Unit Abs-Caliper Rr 1
Br Hose Kit Hose Cyl Mast Fr- 1
Unit Abs

Br Hose Kit Unit Abs-Caliper Fr 1
Sensor Speed Wheel 1
Bracket Abs Middle 1
Clip Separator 1
Collar 2
Clamp Sensor Cable Holding 4

OEMSHIP +919495961664

Remarks



14 DK151069 Bolt -M10X1XI 19Xcl 8.8Xbright 7

OEMSHIP +919495961664



SPEED SPEED 400

37. Brake System - Abs Front & Rear

Sr. No. Part No. Description
15 KADAO0622 Bolt Flanged M6X 1
16  JG113858 Clamp For Brake Hose
17 KAEDO0610 Bolt Flanged M6X 1

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 38. Head Light

Sr. No. Part No. Description QTY. Remarks

1 TA401015 Lamp Head 1
2 YTAOQ02016 Rim 1
18 3  TA121024 Damper 2
i 4  TA121021 Holder Lamp Head Lh 1
5 TA121022 Holder Lamp Head Rh 1
6 LBUOO181 Screw Button Head M8X1.25 2
7 LBUOO0190 Screw Button Head M8X 1 4

Bracket Assy Holder Lamp
8 TA121026 Head Lh 1

Bracket Assy Holder Lamp
9 TA121025 Head Rh 1
2 10  KACC0618 Bolt Socket M6X 1 2
" 11 Jw171015 Collar 2
12 TA181290 Grommet 2

Q
)

13 TA232801 Bracket Plate Number Fr Rh 1

OEMSHIP +919495961664



14 TA232800 Bracket Plate Number Fr Lh

OEMSHIP +919495961664

1



SPEED SPEED 400

15

38. Head Light

Sr. No. Part No.

15 TA232809

16 KBUAO0610

17  TAA401013

18 BF185019

Description

Bracket Plate Number Front

Screw Truss M6X1

Holder Coupler Lamp Head

Clip Plastic Rivet

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400

1

10

11

12

13

OEMSHIP +919495961664

39. Wiring Harness

Sr. No. Part No.

TA402200

TA402002

KADAO0630

JL403000

TA402003

JP403002

TA402202

JL113841

JG401800

JL113825

TA351405

TA351404

JR403608

Description

Harness Wiring

Regulator

Bolt Flanged M6X 1

Relay Interlock

Relay Starter

Damper Relay Starter

Cable Realy

Clamp Tie Cable

Battery

Band Battery Case-Vert Ecu

Holder Ecu

ECU EMS

Sensor Speed Wheel

QTY.

Remarks



14  TA402207 Cable Harness

OEMSHIP +919495961664



SPEED SPEED 400

39. Wiring Harness

Sr. No.

15

16

17

18

20

20

21

23

24

25

26

27

Part No.

TA403403

TA402292

TA161212

LCL00002

JD402212

TA403608

TA181338

TA181337

TA161213

TA401600

TA232627

L BR0O0020

TA403402

Description

Unit Control Charger

Cable Pump Fuel

Strap

Nut Hex Flanged M6X1

Band(Length 200Mm)

Sensor Roll Over

Flap Socket Usb

Cover Switch Ignition Lower

Protector Cable

Horn

Bracket Cover Switch Ignition

Screw Tapping Pan Cross Dia
2.2

Socket Charger

OEMSHIP +919495961664

QTY.

Remarks



28 LBU00222 Screw Button Head

OEMSHIP +919495961664



SPEED SPEED 400 39. Wiring Harness

Sr. No. Part No. Description QTY. Remarks
29 TA111251 Collar 2
30 JG351012 Sensor Pick Up 1
31 DJ201109 Switch Brake 1
32 TA401403 Switch Clutch 1
33 JG402228 Fuse Mini_10A (Blade Type) 1
34 JG402229 Fuse 15A 1
35 JG402230 Fuse 30A 1

OEMSHIP +919495961664



OEMSHIP +919495961664



SPEED SPEED 400 40. STEP HOLDER AND FOOTREST

Sr. No. Part No. Description QTY. Remarks
1 TA113014 Holder Step Rider Rh 1
2 TA113013 Holder Step Rider Lh 1
3 LBU00212 Screw Button Head M8X1.25 4
4 JP113019 Pin Footrest Pivot Black 2
5 JP113035 Spring Torsion 2
6 30141031 Ring O 4
7 KDBAQ0818 Washer Plain 4
8 KHAA2015 Pin Cotter 4
9  LACO00010 Bolt Socket M6X1 8
10 JL113035 Bolt M6X1 2
11  LBUO00218 Screw Button Head M6X 1 4
12 TA113019 Plate Step Fillion 4
13 TA113008 Damper Step Fillion Lh 2

OEMSHIP +919495961664



14 TA113032 Stopper Step

OEMSHIP +919495961664



SPEED SPEED 400 40. STEP HOLDER AND FOOTREST

Sr. No. Part No. Description QTY. Remarks
15 TA111152 Collar 2
16 TA113012 Damper Step Pillion Rh 2
17  36TA0107 Step Assembly Rider Lh 1
18  36TA0108 Step Assembly Rider Rh 1
19  JU231206 Bolt Socket M8X1.25 1
20 TA113061 Spacer 1
21  TAI111151 Coallar 2
22 LACO00035 Bolt Socket M8X1.25 3
23 TA113021 Plate Lock Lh 1
24 TA113033 Plate Lock Rh 1
25 GF161143 Spring Compression 2
26  TA113070 Pin 2
27  36TA0110 Step Assembly Pillion Rh 1

OEMSHIP +919495961664



28  36TA0109 Step Assembly Pillion Lh

OEMSHIP +919495961664



SPEED SPEED 400 40. STEP HOLDER AND FOOTREST

Sr. No.

29

30

31

32

33

OEMSHIP +919495961664

Part No.

TA113010

TA113006

TA113031

TA113030

LMAO00001

Description

Holder Step Pillion Rh

Holder Step Pillion Lh

Guard Hedl Rh

Guard Hedl Lh

Ball Stedl

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 41. Instrument Cluster

Iﬁg. Part No. Description QTY. Remarks
1 TA402404 Instrument Cluster 1
2 TA402425 Bracket Holder Speedometer 1
3 TA131867 Clamp Hose Brake 1
4  LBU00203 Screw Button Head M6X1 2
5 LAC00037 Screw Butn Hd-M6X 1X18Xblxprecoat 1
6 JP113815 GROMMET 3
7 LDBO00039 Woasher Plain-1d 5.5X 0d16Xthk 1.2 3
8 KBRAA4816 Screw Tapping Pan Cross Dia4.8 3
9 TA232600 Set Lock 1
10 TAA401400 Switch Ignition 1
11 YTAO04005 Set Key 1
12 TA403200 Ecu Immobiliser 1
13 TA171600 Cap Tank Fuel 1

OEMSHIP +919495961664



14 LBUO00231 Screw Button Head M5X0.8

OEMSHIP +919495961664



SPEED SPEED 400 41. Instrument Cluster

Sr.
No.

15

16

17

18

Part No.

DH101386

TA232635

YTAQ04014

TA232602

Description

Bolt Flange-M6X 1X125X brtxprecoat

Seat Lock

Cover Speedometer

Bracket Lock Seat

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400

42. Tool Kit

Sr. No. Part No. Description
1 TA231004 Key Allen 5
2 JR231010 Strap
3 JR231008 Spanner Flat
4 TA231005 Tool Adjuster Spring

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 43. Side Stand

Sr. No. Part No.
1 TA113203
i 2 JG401411
&«
t © @ ? 3  KADDO510
4 TA401412
B N
5  DGI161129
6 DD161071
7 TA113211

OEMSHIP +919495961664

Description

Stand Side

Magnet Holder

Bolt Flanged M5 X 0.8

Side Stand Switch K10

Bolt Step

U Nut

Spring Tension

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400

20

44. Side Indicators and Tail Lamp

Sr. No.

1

10

11

12

13

OEMSHIP +919495961664

Part No.

TA401002

TA401003

YTA04016

YTAO04017

YTA04018

TA401004

TA401005

LAC00226

TA401006

LBROO0003

TA181456

TA401014

KDBB0613

Description

Indicator Front Lh

Indicator Front Rh

Indicator Bracket Lh

Indicator Bracket Rh

Bolt

Indicator Rear Lh

Indicator Rear Rh

Bolt Socket M6X 1

Lamp Plate Number

Screw Taping Pan

GROMMET

Reflector Reflex Rear

Washer Plain

QTY.

Remarks



14  KCGAO0505 Nut Hex Flanged

OEMSHIP +919495961664



SPEED SPEED 400 44. Side Indicators and Tail Lamp

Sr. No. Part No. Description
15 TA401001 Lamp Tail
16 JB401012 Foam Tail Lamp
17 30211005 Collar
18 DD201011 Damper
19 59110005 Washer

4

20 KCGAO0606 Nut Hex Flanged
21 39150811 Washer Plain
22 KBUAO0610 Screw Truss M6X1

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400 45. SAREE GUARD/LEG GUARD/GRAB HANDLE

Sr. No. Part No. Description QTY. Remarks
. 1 TA231200 GUARD SAREE 1
S Grab Handle Ta231403 Satin Blk
5 2 56TAV24X Puwd Coat 1
‘%,
8 3  TA231202 Guard Leg Rh 1
S 4  TA231201 Guard Leg Lh 1
S 5
5 3 5  LBU00193 Screw Torx M8X1.25 4
S §
Screw Button Head Step
6 LBU00143 MI8X 1.5 1
7  DH101635 Bolt Flanged M8X1.25 2
3
N 8  LAD00294 Bolt Flanged M10X 1.25 1
1 ! 2
f 9 TA113838 Spacer 2
¢ 10 LCG00003 Nut Flanged M10 X 1.25 1
11 KADDO0840 BOLT FLANGED M8X1.25 2
"
% o

OEMSHIP +919495961664



OEMSHIP +919495961664



SPEED SPEED 400

20

21

22

46. Accessories

Sr. No.

1

10

11

12

13

23

Part No.

36TA0039

36TA0036

36TA0031

36TA0030

36TA0045

36TA0060

36TA0049

36TA0027

36TA0042

36TA0033

36TA0043

36TA0086

36TA0032

Description

Semi Rigid Top Box

Top Box Kit

Rugged Pannier, Lhs, Kit

Tank Bag, Nylon

Roll Bag

Mounting Sub Kit, Top Box

Bullet Led Indicators, Front

Bullet Led Indicators, Rear

Knee Pads

Tank Pad

Bar End Mirrors, Kit

Stem Mirrors Kit

Lower Engine Bars

OEMSHIP +919495961664

QTY.

Remarks



14  36TA0040 Screen, Coated

OEMSHIP +919495961664



SPEED SPEED 400 46. Accessories

Sr. No.

15

16

17

18

19

21

22

23

20 21 22 23

Part No.

36TA0147

36TA0059

36TAQ0038

36TAQ0046

36TA0052

36TAQ047

36TA0050

36TAQ0051

36TAQ0035

Description

FITTING KIT, SCREEN (R)

Fitting Kit, Front Plate

Upper Engine Bars

HEADLIGHT GRILLE AND
BEZEL

Comfort Seat

Mud Splash Protection Kit (R)

Guard, Radiator

Sump Guard Kit

Luggage Rack, Kit

OEMSHIP +919495961664

QTY.

Remarks



OEMSHIP +919495961664



SPEED SPEED 400

- P
€ . ="y
PRoLugE - &
[
T
4 5
| |
9 10
o
Kiubaor |
‘ S—
1 | i
12 13 14 15
&
o

17 18

20

47. CONSUMABLES

Sr. No.

1

10

11

12

Part No.

83010498

83010499

83010505

83010500

83010510 (5L trs)

83010511 (20 ml)

83010501

83010516 (40ml)

83010517 (140ml)

83020607

83010503

83010504

-(500ml)

Description

Prolube Engine QOil

Prolube Engine Oil

Prolube Cool ant

Prolube Brake Oil

Prolube Chain Lubricant

Prolube Chain Lubricant

Prolube Fork Qil

Prolube Fuel System Cleaner
40MI

Prolube Fuel System Cleaner
140MI

Prolube Throttle Body Cleaning
Solvent

Prolube Lithion Grease

Prolube Limaplex Grease

PROLUBE SURFACE
DIGRESSER

OEMSHIP +919495961664

QTY.

Remarks



PROLUBE SURFACE

13 -(5Lwrs) DIGRESSER

OEMSHIP +919495961664



SPEED SPEED 400

47. CONSUMABLES

Sr. No.

14

15

16

17

18

19

20

Part No.

36D$4052

83020473

76010937

LZEQ00009

76010936

36001051

JG541071

Description

Prolube Grease For Brake Caliper
Pins

Prolube Grease For Water Pump
Sedl

Prolube Loctite 638

Prolube L octite 620

Prolube Loctite 243

Prolube Liquid Gasket

Liquid Gasket

QTY.

1

Remarks

14 15

OEMSHIP +919495961664



OEMSHIP +919495961664



OEMSHIP +919495961664



